

## 測試報告

## Test Report

號碼(No.) : CT/2019/50250

日期(Date) : 2019/05/16

頁數(Page) : 2 of 3

炬榮國際有限公司

JU LONG MATERIAL CO., LTD.



### 測試結果(Test Results)

測試部位(PART NAME)No. 1 : 棕色吸管 (BROWN STRAW)

通過(PASS)

測試項目 (Test Items)	單位 (Unit)	測試方法 (Method)	MDL	結果 (Result)	限值 (Limit)
				No. 1	
蒸發殘渣 (水, 120°F, 24小時) / Extractives residue (D. I. Water, 120 °F, 24 hr)	mg/in <sup>2</sup>	依據美國FDA 21 CFR 175.300 condition E (2017). / According to US FDA 21 CFR 175.300 condition E (2017)	0.1	n. d.	0.5

### 備註(Note) :

- MDL = Method Detection Limit (方法偵測極限值)
- n. d. = Not Detected = below MDL (未檢出 / 低於MDL)

## 測試報告

## Test Report

號碼(No.) : CT/2019/50250

日期(Date) : 2019/05/16

頁數(Page) : 3 of 3

炬榮國際有限公司

JU LONG MATERIAL CO., LTD.



\* 照片中如有箭頭標示，則表示為實際檢測之樣品/部位。 \*

(The tested sample / part is marked by an arrow if it's shown on the photo.)

### CT/2019/50250



\*\* 報告結尾 (End of Report) \*\*